
84 Whittlesey, Norwalk, Ohio 44857 • 

ALSPORT, INCORPORATED 

RTS-290 & RTS-340 
PARTS LIST 



760-142 ASSV. I 

G) 









Item Part 
No. No. Quan. Description 

1 726-134 1 Torque Converter Shield 
2 733-1/~ 1 Weld. Assy. Front Fork 760-142 Front Fork 
3 733-180 1 Weld. Assy. Leading Link Assy. w/o Shocks 
4 /41-lU..:: ..::; :>/ '+ oearing 
5 710-116 6 Hex. Hd. Bolt 
6 712-100 6 Lock Nut 
7 736-102 4 3/8 Flat washer 
8 750-107 2 Bolt Bushing 
9 733-172 1 Frame Weld. Assy. 
10 760-141 1 Parts Pack 

.11 723-107 1 Fuel Tank 
12 723-117 2 Fuel tank strapes 760-134 Sub. Assy, 
13 710-144 2 ~,20xl~ RD HD Screw Fuel Tank 
14 712-101 2 ~ 20 Hex. Hd. Nut 
15 736-103 2 Lockwasher 
16 733-177 1 Engine Mount 
17 723-147 3 Muffler Clamp 
18 733-174 2 Torque Arm W/A 
19 711-115 2 Rod Ends 
20 710-ll8 4 Hex Hd. Bolt 3/8 24NFx3/4 
21 712-100 4 Hex Hd. Locknut 
22 712-101 1 ~NF Hex Hd. nut 
23 710-133 1 Hex Hd. Bolt~ 20X2 
24 734-116 1. Front Tire Assy. 
25 733-140 1 wneel Hub 
26 733-175 1 Axle Supt. 
27 741-105 2 Bearing w/lock collar l" 760-136 Sub. Assy. 
28 714-102 1 3/16" Key Axle Supt. RH 
29 736-126 1 Washer 
30 712-114 1 Nut 
31 750-112 1 Spacer l" IDxl~ 
32 717-ll3 1 Outer Axle 
33 714-106 1 ~"Key 
25 733-140 1 Wheel Hub 
26 733-175 1 Axle. Supt. 
27 741-105 2 Bearing w/lock collar L" 760-137 Sub. Assy. 
28 714-102 1 3/16" Key Axle Supt. LH 
29 736-126 1 Washer 
30 712-114 1 Nut 
31 750-112 1 Spacer l" IDxl~ 
32 717-113 1 Outer Axle 
33 714-106 1 ~" Key 

SERVICE PARTS 
TRI-SPORT RTS-290 & RTS-340 



760-122 Idler 
Sprocket Assy. 

760-13S Holton 
Differential Assy. 

2 Rear Wheel Assy. 
1 Racing Body 
1 Racing Seat Cushion 
Z Rear Shocks 
2 Front Shocks 
1 Front Fender 
1 Hanlde Bars 
4 Rubber Grommet 
10 Male Snaps 
1 Throttle Cable 
1 Throttle Twist Grip 
l Kill Button 

"' 1 Driver Unit 
1 Belt 
1 Driven Unit 
1 Jackshaft 
1 ·3/16 x 4 Key 
1 Spacer washer 3/4 
1 Snap ring 
2 St rapes 
2 Screw Rd.Hd. ~ 20xl~ 
1 Hydraulic Brake 
4 3/4" Flange 
2 3/4" Bearing w/lock Collar 
1 Spacer 
6 S/16 24NFx3/4 Bolt 
2 2"x3/16 sq. Key 
1 40Bl0 Sprocket 
1 6" Disc 
1 Hub 
6 Hex Hd. Locknut 
1 290 CCW Engine 
2 Spark plugs 
1 HR Carburetor 

1 3/8 24xl 3/4 HHSC Bolt 
4 Flat washer 
1 Star washer 
1 Nut 3/8 24 Hex Hd. 
1 Idler Sprocket 

1 (2ft) #40 Chain 
1 40AS4 Sprocket 
1 Differntial 
4 l" Flange 
6 Bolt S/16 24x3/4 
2 Bearing w/lock collar 
2 Spacer 
2 Key 
2 Universal Joint 
2 Set Screw 
6 Hex Hd. Locknut S/16 24 

Description OUan. 

734-118 
751-107 
723-140 
749-llS 
749-114 
733-111 
720-106 
73S-100 
749-113 
746-102 
720-101 
72S-138 
717-110 
74S-102 
717-111 
711-11'1 
714-103 
7SO-lll 
716-103 
723-117 
710-144 
746-113 
749-110 
741-101 
7S0-111 
710-121 
714-102 
748-112 
7S7-108 
7S7-107 
712-102 
7S2-107 
749-118 
723-126 

710-116 
736-102 
736-131 
712-100 
748-117 

713-109 
748-llS 
717-112 
749-116 
710-118 
741-103 
71S-112 
714-106 
717-114 
710-1S8 
712-102 

Part 
No. 

so 
Sl 
S2 
S3 
S4 
SS 
S6 
S7 
S8 
S9 
60 
61 
62 
63 
64 
6S 
66 
67 
68 
69 
70 
71 
72 
73 
74 
7S 
76 
77 
78 
79 
80 
81 
82 
83 

4S 
46 
47 
48 
49 

34 
3S 
36 
37 
38 
39 
40 
41 
42 
43 
44 

Item 
No. 




